
CCE AWARD SUBMISSION

SEWAGE TREATMENT UPGRADE: 
UNIQUE LAGOON-BASED BNR
  



CCE AWARD 2014 GOLDER ASSOCIATES LTD. AND URBAN SYSTEMS1

PART 1: PROJECT SUMMARY
INTRODUCTION
The new City of Kamloops’ (the City) biological nutrient removal facility is a unique and sustainable advanced wastewater treatment 
process that is based on the most basic treatment element – the lagoon – arguably the most common form of wastewater treatment 
for rural areas all around North America.   The design is highly sustainable in that it is the lowest-cost solution that meets regulatory 
requirements, protects the aquatic environment, incorporates existing wastewater treatment infrastructure and operator skills, reduces 
greenhouse gasses and odors, and improves the agronomic value of the residual waste biosolids by increasing the phosphorus content.  

The City has carried out wastewater treatment for many decades using secondary treatment lagoons with chemical treatment to reduce 
phosphorus levels.  The City discharges 80% of their treated effluent into the Thompson River and reuses 20% for agricultural and golf 
course irrigation.  Alum-based solids are removed annually from one of the lagoons and then are trucked over to the north shore of the 
Thompson River where they are composted. 

When it came time for the City to expand the capacity of the treatment facilities, they needed to comply with the registration requirements 
under the British Columbia Municipal Sewage Regulation (MSR).  A Liquid Waste Management Plan (LWMP) was initiated involving 
extensive public consultation. Additionally an Environmental Impact Study (EIS) and biological response risk assessment were completed 
that verified an effluent total phosphorus concentration of 1.0 mg/L would protect the ecological balance in the Thompson River and 
have little to no effect on the benthic algal and invertebrate communities and fish populations of the Thompson River.  The LWMP also 
determined that a biological phosphorus reduction treatment process was desirable to add agricultural value to the residual waste 
biosolids and, based on a 20 year present worth analysis, the phosphorus concentration established by the LWMP process saved the 
City an estimated $42.5M over the lifecycle of the facility in comparison to removing phosphorus to the lowest level achievable by the 
existing best technology available.

Although the City had identified a preference for incorporating membranes into the treatment process (similar to equipment used in their 
water treatment plant) soaring construction costs necessitated reconsideration and an assessment of alternative lower cost technologies.   
While a membrane technology process was estimated at $73Min 2009, an alternative lagoon-based option was identified that could 
reduce that cost to $40M.  

THE SOLUTION
The adopted solution is technically innovative as it involves applying the principles of biological nutrient removal to upgrade the existing 
lagoon wastewater treatment system and meet the effluent phosphorus water quality.  The solution uses an existing anaerobic lagoon 
for pre-treatment, removing grit, total suspended solids (TSS) and biochemical oxygen demand (BOD), as well as generating volatile 
fatty acids that are essential to biological nutrient removal, without the input of any mechanical energy.  The anaerobic lagoon was also 
modified to include a cover to capture methane and prevent the greenhouse gas from being released to the atmosphere.   A cost analysis 
demonstrated the anaerobic lagoon reduces the overall life-cycle costs by $19 M, primarily because of the energy and chemical savings 
resulting from the treatment occurring in this anaerobic lagoon.  To mitigate the release of methane and eliminate the odor that has been 
offending residents on the north side of the river, the anaerobic lagoon (Cell 1A) was covered and the captured gas is flared – converting 
the methane to carbon dioxide and significantly lowering the greenhouse gas emission to the atmosphere by an estimated (Carbon 
Dioxide Equivalent or CO2E) 8,900 tonnes per year.  The intent is to measure the amount of methane that is generated and investigate 
the economics of converting the methane to reusable heat or energy.

The engineering design principles taken into consideration in converting a secondary treatment process to achieve biological nutrient 
removal are illustrated in Figures 1 and 2.  



2CCE AWARD 2014 SEWAGE TREATMENT UPGRADE: UNIQUE LAGOON-BASED BNR

Figure 1 is a conventional activated sludge process that provides bacteria with wastewater (food) and oxygen (aeration/mixing), and 
retains the bacteria in the system with a clarifier and return activated sludge line.  The aerated secondary treatment lagoons used 
for decades by the City incorporate the same elements but use less energy (lower cost) though they require more land area than the 
conventional mechanical activated sludge plant.  

Figure 1: Illustrating conventional secondary treatment with the 
primary function of converting soluble organic contaminants into 
bacteria and converting ammonia to nitrate.

Figure 2:  Illustrating the more complex mechanical tertiary biological nutrient removal (BNR) 
treatment process configuration with internal recirculation and added nitrogen (as N2 gas 
release) and phosphorus removal capabilities.

Figure 2 illustrates the modified activated sludge process with a multiple bioreactor configuration required to 
achieve biological nutrient removal (i.e. the removal of nitrogen and phosphorus), consisting of an anaerobic 
bioreactor, an anoxic bioreactor, and an aerobic bioreactor – along with the associated recirculation lines.

Figure 3 illustrates how these same bioreactor environments are created using baffle partitions within a lagoon 
structure. 

Figure 3: Modified and reduced size Cell with mixing and aeration equipment in place, prior to installing the baffles to partition the lagoon into the three separate environmental cells 
required for biological nutrient removal.  



CCE AWARD 2014 GOLDER ASSOCIATES LTD. AND URBAN SYSTEMS3

New clarifiers constructed downstream retain and recycle bacteria back to the front of the modified aerated 
lagoon.  The treated effluent is then disinfected using ultraviolet light, eliminating the need for chlorine.    This 
satisfies the Canadian Environmental Protection Act to ensure toxic chlorine residuals are eliminated from 
effluents. 

While the modified lagoon system removes nutrients from the 54,500 m³/d of treated effluent for discharge to 
the river, several of the secondary aerated lagoons were retained to treat 5,500 m³/d of wastewater for reuse 
application for agricultural and golf course irrigation.  The effluent used for irrigation did not need to have the 
nitrogen and phosphorus reduced because the nutrients will benefit the vegetation and less commercial fertilizer 
will be required.  The reuse application reduces the demands on potable supplies for use in irrigation.  

As three of the existing lagoons will no longer be required – the adopted solution frees up approximately 4.6 
hectares (ha) of land and the conversion of one of the existing excess anaerobic lagoons into a wetland will also 
increase wildlife habitat.   

By way of comparison, constructing a membrane biological process for a design horizon of approximately 25 
years and a maximum daily flow of 60,000m³/d was estimated to have cost approximately $73M, whereas the 
modified lagoon-based biological nutrient removal process was $40M (all 2009 dollars).  Further this novel 
solution maximizes the use of existing infrastructure and frees up a considerable area of land that can be used 
for other purposes, such as composting.

The  proposed  engineering  alternative  accepted  by  the  City  and  the British Columbia Ministry  of  the 
Environment was environmentally sound, financially affordable and generationally sustainable.  To our knowledge 
the conversion of an existing secondary lagoon process to achieve tertiary biological nutrient removal is unique 
for municipalities in North America.

Figure 4: Illustrating the three cell BNR configuration and recirculation for a conventional mechanical process (upper left) and the parallel 
configuration and recirculation within the modified Kamloops lagoon process. 



4CCE AWARD 2014 SEWAGE TREATMENT UPGRADE: UNIQUE LAGOON-BASED BNR

SOCIAL AND ECONOMIC BENEFITS
The social and economic benefits of this project include:

1. The treatment capacity of the facility will be expanded to treat a maximum day flow of 60,000m³/d and 
accommodate population growth in the community from of 80,000 to 125,000 people.

2. The new administration building will be used to facilitate tours and school groups to improve education 
around sewage treatment and reuse of effluent.

3. The LWMP and EIS processes established the level of phosphorus removal required to protect aquatic life in 
the Thompson River and resulted in an estimated savings of $42.5 M, based on a 20 year present worth 
analysis, over the cost of implementing existing best available control technology to achieve the lowest 
possible phosphorus level.

4. The conversion of the existing secondary lagoon process into a lagoon-based biological nutrient removal 
process saved the City an estimated capital cost of $33M, compared to the membrane-based mechanical 
treatment process originally adopted by the City.

5. Greenhouse gases emitted to the atmosphere will be reduced by 8,900 tonnes per year and odors will be 
eliminated through flaring the anaerobic gases. 

PART 2: TECHNICAL DESCRIPTION OF THE LAGOON PARTITIONING FOR 
BIOLOGICAL NUTRIENT REMOVAL
ANAEROBIC CELL
INLET FLOWS
Effluent from the primary anaerobic lagoon is combined with recycle flow from the anoxic cell, and the combined 
flow is directed through a 1200mm RC pipe to the anaerobic cell.  A concrete pad is provided around the inlet to 
prevent clay bottom scour.   The new inlet and the outlet of the anaerobic cell are located at opposite ends of the 
cell to minimize the potential for short circuiting.

CONCRETE PARTITION WALL
A concrete wall divides the anaerobic cell from the aerobic cell and allows access for sampling from the anaerobic, 
anoxic and aerobic cells, anchoring for the two dividing baffle and for the cell mixing system, support for the 
Return Activated Sludge (RAS) piping from the secondary clarifiers, support for the Aerobic Recycle Pump and 
associated piping, and an opening for the outlet of the anaerobic cell.  

The Partition Wall extends approximately 37 m from the north shore of the cell.  A 1.8 m walkway with guard 
rails is centred on top of the wall, terminating with a working platform on the end.  From the working platform, 
a portable lifting davit permits lifting the Anoxic Reciculation Pump and it can be placed on a dolly that can be 
rolled out to shore for servicing if required.  A short wall, perpendicular to the main partition wall underlies the 
northern edge of the working platform.  A 1.9 m wide penetration of this end wall permits flow from the anaerobic 
cell to the anoxic cell.  The RAS return line is installed underneath the walkway, passing over the wall under 
the working platform, before bending down to a submerged discharge in the anoxic cell.  Electrical outlets are 



CCE AWARD 2014 GOLDER ASSOCIATES LTD. AND URBAN SYSTEMS5

provided at several points along the walkway to permit the operation of small tools.  Lighting also permits safe 
nighttime access.

Dock ladders allow access to boats, if required, for maintenance of equipment in the anaerobic and anoxic cells. 

FLOATING BAFFLE
A floating baffle separates the anaerobic cell from the anoxic cell.  The baffle is fixed to the concrete partition 
wall on one end and at the other end on the Cell Bank.  A cable in a welded seam provides top and end tensile 
strength.  Baffle weighting at the bottom is provided by a steel chain inserted into a seam thermally-welded to 